

TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 1 of 11

XIAMEN MJ INDUSTRIAL TECH CO., LTD

厦门闽骏工业科技有限公司

Room 1702, No 206, Guo Ban Bei Li, Dongfu St, Haicang Dist, Xiamen, Fujian, China 361027

福建省厦门市海沧区东孚街道过坂北里 206 号 1702 室

Report on the submitted samples said to be:
委托检测的样品及申请者对样品的说明如下：

Sample Information : Please refer to next page(s).
样品信息 : 参见后续页。

Sample Receiving Date : April 16, 2019
收样日期 : 2019 年 4 月 16 日

Testing Period : From April 16, 2019 to April 19, 2019
测试周期 : 2019 年 4 月 16 日至 2019 年 4 月 19 日

Results : Please refer to next page(s).
测试结果 : 参见后续页。

Signed for and on behalf of BACL (BACL 授权签名)

Checked by 
审核: Jenifer Yu-于倩芝
Technical Supervisor
技术主管

Approved by 
核准: Fedor Zhang-张成
Laboratory Manager
实验室经理

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研、教学等目的。

TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 2 of 11

Sample Information

样品信息

Sample Name : Woven Split Tubular Harness Wrap
样品名称 : 自卷式纺织套管

Style/ Items No : MJ-STHW
型号

Color : Black
颜色 : 黑色

Fiber composition : PET
原料成分 : 聚酯

Product End Use : 保护线束
产品最终用途

Country of Origin : China
原产地

Sample/EUT Status : good condition
样品状态 : 完好

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研, 教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务(福建)有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378



TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 3 of 11

Summary of Test Results:

测试结果概要:

TEST REQUEST

测试要求

CONCLUSION

结论

A RoHS Directive 2011/65/EU and its amendment directives
RoHS 指令 2011/65/EU 及其修正指令

Wet Chemical Testing (Lead, Cadmium, Mercury, Hexavalent Chromium, PBBs & PBDEs content)
湿化学测试 (铅, 镉, 汞, 六价铬, 多溴联苯, 多溴二苯醚含量)

Pass
合格

Phthalates (DBP, BBP, DEHP, DIBP) content
邻苯 (DBP, BBP, DEHP, DIBP) 含量

Pass
合格

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研、教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务 (福建) 有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378



TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 4 of 11

Results:
测试结果:

Tested part(s):
测试部位:

1. Black plastic(ITEM 3:Woven Split Tubular Harness Wrap Material: Polyester Multifilament + Monofilament)
黑色胶(ITEM 3:Woven Split Tubular Harness Wrap Material: Polyester Multifilament + Monofilament)

A. RoHS Directive 2011/65/EU and its amendment directives

RoHS 指令 2011/65/EU 及其修正指令

Wet Chemical Testing:

湿化学测试:

Test method:

Lead & Cadmium Content:

With reference to IEC 62321-5:2013, by acid digestion and analysis was performed by Inductively Coupled Plasma-Optical Emission Spectrometer (ICP-OES) or Atomic Absorption Spectrometry (AAS).

Mercury Content:

With reference to IEC 62321-4:2013+AMD1:2017, by acid digestion and analysis was performed by Inductively Coupled Plasma-Optical Emission Spectrometer (ICP-OES)

Hexavalent Chromium Content (For non-metal material):

With reference to IEC 62321-7-2:2017, by solvent extraction and analysis was performed by UV-visible spectrophotometer (UV-Vis)

PBBs & PBDEs Content:

With reference to IEC 62321-6:2015, by solvent extraction and analysis was performed by Gas Chromatographic-Mass Spectrometer (GC-MS)

Phthalates (DBP、BBP、DEHP、DIBP) Content:

With reference to IEC 62321-8:2017, by Gas Chromatographic-Mass Spectrometer (GC-MS)

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研, 教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务(福建)有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378



TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 5 of 11

测试方法:

铅和镉含量:

参考 IEC 62321-5:2013 测试方法, 样品用酸消解, 然后用电感耦合等离子体发射光谱仪 (ICP-OES) 或原子吸收光谱仪 (AAS) 进行检测

汞含量:

参考 IEC 62321-4:2013+AMD1:2017 测试方法, 样品用酸消解, 然后用电感耦合等离子体发射光谱仪 (ICP-OES) 进行检测

六价铬含量 (非金属样品):

参考 IEC 62321-7-2:2017 测试方法, 样品采用溶剂萃取, 然后用紫外-可见分光光度计 (UV-Vis) 进行检测

多溴联苯和多溴二苯醚含量:

参考 IEC 62321-6:2015 测试方法, 样品采用有机溶剂萃取, 气相色谱质谱联用仪 (GC-MS) 检测

邻苯 (DBP、BBP、DEHP、DIBP) 含量:

参照 IEC 62321-8:2017, 然后采用气相色谱质谱联用仪 (GC-MS) 进行分析

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研、教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务 (福建) 有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378



TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 6 of 11

1) The test results of Pb 铅测试结果

Item 项目	Unit 单位	MDL	Results 测试结果	Limit 限量
			1	
Lead Content 铅含量 (Pb)	mg/kg	10	N.D.	1000 mg/kg
Conclusion 结论	/	/	Pass 合格	/

2) The test results of Cd 镉测试结果

Item 项目	Unit 单位	MDL	Results 测试结果	Limit 限量
			1	
Cadmium Content 镉含量 (Cd)	mg/kg	10	N.D.	100 mg/kg
Conclusion 结论	/	/	Pass 合格	/

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。

本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研、教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务(福建)有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378

TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 7 of 11

3) The test results of Hg 汞测试结果

Item 项目	Unit 单位	MDL	Results 测试结果	Limit 限量
			1	
Mercury Content 汞含量 (Hg)	mg/kg	10	N.D.	1000 mg/kg
Conclusion 结论	/	/	Pass 合格	/

4) The test results of Cr(VI) 六价铬测试结果

Item 项目	Unit 单位	MDL	Results 测试结果	Limit 限量
			1	
Hexavalent Chromium (Cr(VI)) 六价铬含量 (Cr(VI))	mg/kg	3	N.D.	1000 mg/kg
Conclusion 结论	/	/	Pass 合格	/

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。

本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研、教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务 (福建) 有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378

TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 8 of 11

5) The test results of PBBs & PBDEs (多溴联苯和多溴二苯醚的测试结果)

Item 项目	Unit 单位	MDL	Results 测试结果	Limit 限量
			1	
Polybrominated Biphenyls 多溴联苯(PBBs)				
Monobromobiphenyl (一溴联苯)	mg/kg	5	N.D.	/
Dibromobiphenyl (二溴联苯)	mg/kg	5	N.D.	/
Tribromobiphenyl (三溴联苯)	mg/kg	5	N.D.	/
Tetrabromobiphenyl(四溴联苯)	mg/kg	5	N.D.	/
Pentabromobiphenyl (五溴联苯)	mg/kg	5	N.D.	/
Hexabromobiphenyl (六溴联苯)	mg/kg	5	N.D.	/
Heptabromobiphenyl (七溴联苯)	mg/kg	5	N.D.	/
Octabromobiphenyl (八溴联苯)	mg/kg	5	N.D.	/
Nonabromodiphenyl (九溴联苯)	mg/kg	5	N.D.	/
Decabromodiphenyl (十溴联苯)	mg/kg	5	N.D.	/
Total content (总含量)	mg/kg	/	N.D.	1000
Polybrominated Diphenylethers 多溴二苯醚(PBDEs)(Mon-Deca)				
Monobromodiphenyl ether (一溴二苯醚)	mg/kg	5	N.D.	/
Dibromodiphenyl ether (二溴二苯醚)	mg/kg	5	N.D.	/
Tribromodiphenyl ether (三溴二苯醚)	mg/kg	5	N.D.	/
Tetrabromodiphenyl ether (四溴二苯醚)	mg/kg	5	N.D.	/
Pentabromodiphenyl ether (五溴二苯醚)	mg/kg	5	N.D.	/
Hexabromodiphenyl ether (六溴二苯醚)	mg/kg	5	N.D.	/
Heptabromodiphenyl ether (七溴二苯醚)	mg/kg	5	N.D.	/
Octabromodiphenyl ether (八溴二苯醚)	mg/kg	5	N.D.	/
Nonabromodiphenyl ether (九溴二苯醚)	mg/kg	5	N.D.	/
Decabromodiphenyl ether (十溴二苯醚)	mg/kg	5	N.D.	/
Total content (总含量)	mg/kg	/	N.D.	1000
Conclusion 结论	/	/	Pass 合格	/

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研、教学等目的。



TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 9 of 11

Remark:

备注:

The maximum permissible limit is quoted from RoHS directive 2011/65/EU its amendment directives:

最大允许限量引用 RoHS 指令 2011/65/EU 及其修正指令:

RoHS Restricted Substances RoHS 指令的限定物质	Maximum Concentration Value (mg/kg) (by weight in homogenous materials) 最大浓度 (mg/kg)(同种材质的重量比)
Cadmium 镉 (Cd)	100
Lead 铅 (Pb)	1000
Mercury 汞 (Hg)	1000
Hexavalent Chromium 六价铬 (Cr(VI))	1000
Polybrominated biphenyls 多溴联苯 (PBBs)	1000
Polybrominate ddiphenylethers 多溴二苯醚 (PBDEs)	1000

Note:

注释:

- N.D. = Not Detected or less than MDL
N.D. = 未检出或低于检出限
- MDL = Method Detection Limit
MDL = 方法检出限
- The results less than MDL are not taken into account while calculating the sum contents.
加和含量计算时未计入小于方法检出限的结果。
- mg/kg = ppm
- Photo appendix is included.
样品照片见附录。

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研, 教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务 (福建) 有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378



TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 10 of 11

6) Phthalates (DBP, BBP, DEHP, DIBP) Content

邻苯 (DBP, BBP, DEHP, DIBP) 测试结果

Item 项目	Unit 单位	MDL	Results 测试结果	Limit 限量
			1	
Dibutyl Phthalate (DBP) 邻苯二甲酸二丁酯含量(DBP)	%	0.003	N.D.	0.1
Benzylbutyl Phthalate (BBP) 邻苯二甲酸丁苄酯含量(BBP)	%	0.003	N.D.	0.1
Bis-(2-ethylhexyl) Phthalate (DEHP) 邻苯二甲酸(2-乙基己基酯)含量(DEHP)	%	0.003	N.D.	0.1
Diisobutyl Phthalate(DIBP) 邻苯二甲酸二异丁酯含量(DIBP)	%	0.003	N.D.	0.1
Conclusion 结论	/	/	Pass 合格	/

Note:

注释:

- The maximum permissible limit is quoted from RoHS Directive (EU) 2015/863.
最大允许极限值引用自指令(EU) 2015/863.
- N.D. = Not Detected or less than MDL
N.D. = 未检出或低于检出限
- MDL = Method Detection Limit
MDL = 方法检出限
- mg/kg = ppm
- Photo appendix is included.
样品照片见附录。

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研、教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务 (福建) 有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378

TEST REPORT

REPORT No.: R3XM190416F0773A

Date: April 19, 2019

Page 11 of 11

Appendix 附录

Photograph of Sample
样品照片



BACL authenticate the photo on original report only
此图片仅限于随 BACL 正本报告使用

*** End of Report ***

*** 报告结束 ***

A statement of decision rule 判定规则声明:

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty. 除非申请商要求或产品法规另有规定, 否则本报告判定规则不考虑不确定度。

A statement of information customer provided 客户提供信息声明:

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity. 本报告中标记为#的信息, 为申请商提供, 本实验室不对其真实性负责。

A statement of report modification 修改报告声明:

The items used italic type in the report was revised due to the applicant's requirements. 基于申请商要求, 本报告中修改的地方标识为斜体。

The items used bold type in the report was revised due to typo. 为修正排印错误, 本报告中修改的地方标识为粗体。

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0. 此报告仅在有效的电子印章下有效, 请使用 Adobe reader 7.0 以上软件查看。

The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

除非另作说明, 否则本报告中出示的结果只适用于已测试的样品, 且所有样品只保留 30 天。除非得到本公司的书面批准, 否则本报告不允许部分复制。本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研, 教学等目的。

Bay Area Compliance Laboratories Corp. (Fujian) 倍科质量技术服务(福建)有限公司

The 4th Floor, No.65 Meixi RD, Siming Industrial Zone, Tong'an Area, Xiamen, China 福建省厦门市同安区美溪道思明工业园 65 号 4 楼

TEL 电话: +86-592-3200111 FAX 传真: +86-592-5188378